
               MODEL CSP                     

   COMPACT SNOW BLADES 

OCTOBER 2020 



 

 

Caution!  

The following safety precautions should be thoroughly understood before attempting to 
begin assembling this machine.  

1. Select an area for assembly that clean and free of any debris which might cause persons 
working on the assembly to trip.  

2. Do not lift heavy parts or assemblies. Use crane jack, fork trucks or other mechanical de-
vice.  

3. Never put hands, or any part of body, under blocked up assemblies if at all possible.  

4. After completing assembly, thoroughly inspect the machine to be sure that all nuts, bolts, 
hydraulic fittings or any other fastened assemblies have been thoroughly tightened.  

5. Before operating equipment, if you have any question regarding the proper assembly or 
operations, contact your dealer or the manufacturer.  

 

Assembly!  

1. Unpack the grade blade from shipping crate and check if there are any parts missing.  

2. Assembly blade (45) to the moldboard (1).  

3. Assembly swivel assembly (21) to the moldboard swivel frame (5).  

4. Install the mounting frame (32) to the swivel assembly (21).  

5. Then assembly the support foot (39) to the moldboard swivel frame (5).  

   



Important Safety Information! 

Working with unfamiliar equipment can lead to careless injuries, read the manual and the 

manual for your tractor. Before assembly or operating, to acquaint yourself with the machine. 

It is the grade blade owner’s responsibility, if this machine is used by any other person other 

than yourself, is loaned or rented, to make certain the operator is instructed in safe and    

proper use.  

Most accidents occur because of neglect or carelessness. Keep all helpers and bystanders 

twenty five (25’) from an operating grader blade. Only proper trained people should operate 

this machine.  

Personal protection equipment including safety glasses, safety shoes, and gloves are recom-

mended during assembly, installation, operation, adjustment, maintaining, repairing,      

removal, or moving the snow blade. 

Never place any part of your body where it would be in danger if movement should occur 

during assembly, installation, operation, adjustment, maintaining, repairing, removal,  or 

moving the snow blade. 

Before you operate the snow blade, check over all pins, bolts, and connections to be sure all 

are securely in place. Replace any damaged or worn parts immediately. 

Do not allow anyone who is not familiar with the safety rules and operation instructions to 

use this snow blade.





 

Position Part #  Description Qty 

1 SSP1001-60 SPA60-03.01 Moldboard-  60” 1 

 SSP1001-72 SPA72-03.01 Moldboard- 72” 1 

 SSP1001-84 SPA84-03-01 Moldboard- 84” 1 

 SSP1001-96 SPA96-03-01 Moldboard- 96” 1 

2 SSM1217530 GB/T 70.3-2000 Countersunk Head- Bolt- M12 x 1.75 x 30 2 

3 SSP1003 SP2000-02-04 Shock Absorber- M50 Dia. x M23 Length 2 

4 SSP1004 SP2000-02-05 Shock Block 2 

5 SSP1005 SP2000-02.01 Moldboard Swivel Frame 1 

6 FW24 GB/T 95-2002 Flat Washer– M24 5 

9 LNM08125 GB/T 889.1-2000 Self-locking Nut- M8 x 1.25 4 

10 FW08 GB/T 95-2002 Flat Washer– M8  

11 NM0508 GB/T 41-2000 Nut- M5 x 0.8 2 

12 SSP1012 SP2000-02-01 Reflector Stand 2 

13 SSP1013 圆形红色反射器Φ57 Round Red Reflector- M57 2 

14 BM0812525 GB/T5781-2000 Bolt- M8 X 1.25 x 25 2 

15 FW12 GB/T 95-2002 Flat Washer- M12 38 

16 LW12 GB/T 93-1987 Lock Washer- M12 2 

17 BM1217525 GB/T 5781-2000 Bolt- M12 X 1.75 x 25 2 

18 SSP1018 SP2000-02-03 Spring retaining ring 2 

19 SSP1019 SP2000-02-02 Spring shaft 2 

20 SSP1020 SP2000-01-07 Suspension Connection Pin 1 

21 SSP1021 SP2000-01.04 Hanging Hinge- Swivel 1 

22 MSTSC06x1 JB/T7940.1-1995 Set Screw- M6 x 1.0 3 

24 SSP1024 SPA Skid 2 

26 LNM162 GB/T 889.2-2000 Self-locking Nut- M16 x 2.0 4 

27 SSP1027 SP2000-01-5 Spacing Washer - M16 4 

28 SSP1028 SP2000-01-2 Rubber Shock Block- M8 X 23 D40 H30 2 

29 SSP1029 SP2000-01-3 Clamp 1 

30 LNM12175 尼龙自锁螺母 Self-locking Nut- M12 x 1.75 18 

31 NM061 GB/T 41-2000 Nut- M6 x 1.0 2 

32 SSP1032A SP-JD-01.01 Mounting Frame- John Deere mount 1 

 SSP1032B SP-SS-01.01 Mounting Frame– Skid Loader mount 1 

33 SSM162055 GB/T  70.3-2000 Countersunk Head- Bolt- M16 x 2.0 x 55 4 

34 LNM243 GB/T 889.1-2000 Self-locking Nut- M24 X 3.0 3 

35 SSP1035 SP2000-02-06 Compression Spring- M10 X 50 X 346 2 

36 TNM364 GB/T 6173-2000 Thin Nut- M36 x 4.0 2 





Position Part #  Description Qty 

37  SSP1037 Φ28塑料堵头 Plastic Plug- M28 1 

38 RC4 B型销φ4 R-Clip- M4 1 

39 SSP1039 SP2000-02.02 Support Foot 1 

40 SSP1040 TS-66-05-01 Support Foot Lock Pin 1 

41 BM2430110 GB/T 5780-2000 Bolt- M24 x 3.0 x 110   (Half-thread) 2 

42 LNM2025 GB/T 889.1-2000 Self-locking Nut- M20 x 2.5 2 

43 FW20 GB/T 95-2002 Flat Washer- M20 4 

44 BM2025110 GB/T 5780-2000 Bolt- M20 x 2.5 x 110  (Half-thread) 2 

45 SSP1045-60 SPA60-03-01 Rubber Edge-  SPA60” 1 

 SSP1045-72 SPA72-03-01 Rubber Edge- SPA72” 1 

 SSP1045-84 SPA84-03-01 Rubber Edge- SPA84” 1 

 SSP1045-96 SPA96-03-01 Rubber Edge- SPA96” 1 

 RB10028-60  Metal Edge– 60” 1 

 RB10028-72  Metal Edge– 72” 1 

 RB10028-84  Metal Edge– 84” 1 

 RB10028-96  Metal Edge– 96” 1 

46 SSP1046-60 SPA60-03-02 Rubber Edge Holding Plate- SPA60 1 

 SSP1046-72 SPA72-03-02 Rubber Edge Holding Plate- SPA72 1 

 SSP1046-84 SPA84-03-02 Rubber Edge Holding Plate- SPA84 1 

 SSP1046-96 SPA96-03-02 Rubber Edge Holding Plate- SPA96 1 

47 BM162070  Flat Head Carriage Bolt- M16 x 2.0 x 70 For Rubber Blade  

 FCBM162060  Flat Head Carriage Bolt- M16 x 2.0 x 60 For Metal Blade  

47 BM1217570 GB/T 5780-2000 Bolt- M12 x 1.75 x 70  (Half-thread) For Rubber Edge 18 

48 SSP1048 SPA Adjustment Pin 2 

50 LYNPN10 03.35.008 Lynch Pin- M10 2 

51 SSP1051-2 SPA Adjustment Shims- M2 2 

54 SSP1051-9 SPA Adjustment Shims- M9 4 

55 SSP1051-3 SPA Adjustment Shims- M3 2 

56 SSP1051-5 SPA Adjustment Shims- M5 2 

57 SSP1051-7.5 SPA Adjustment Shims- M7.5 2 

 





Position Part #  Description Qty 

1 SSP2001 SP2000-04.01 Cylinder 1 

2 SSP2002 SP2000-04.03 Hydraulic Hose- 10I-1215 1 

3 SSP2003 SP2000-04.02 Hydraulic Hose– 10I-1755 1 

4 SSP2004 快换接头（公）G1/2 Quick change connector (male) G1 / 2 2 

5 SSP2005 SP2000-01-8 Pin-  M25 X 85 2 

6 FW24 GB/T 95-2002 Flat Washer- M24 4 

7 CP5x60 GB/T 91-2000 Cotter Pin- M5 X 60   ??? 4 

8 BANJOBM1615 空心螺栓M16*1.5 Banjo Bolt- M16 X 1.5 2 

9 CompFW16 组合垫圈φ16 Compression Washer- M16 4 

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

 


